SUN#06-SGR

Item No: SUN#06-SS

PARTS LIST:

TABLE BOTTOM: 1PC

LEGS FRAME : 2PCS

=
-
wes g|2

HARDWAR

TABLE TOP: 1PC

SUPPLY

Description: CHAIRSIDE TABLE

Assembly Instruction

VN

(!
 —

ol\

¥/
/ W72 W////\




Assembly Instruction

ltem No: SUN#02-SS
SUN#02-SGR
Description: END TABLE

PARTS LIST:




Assembly Instruction

Item No: SUN#01-SS

SUN#01-SGR

Description: COCKTAIL TABLE

PARTS LIST:

TABLE BOTTOM: 1PC

LEGS FRAME : 2PCS

LIST

HARDWARE

0wl | wn
Q| O | O
ala|alQ
o|lo |o| &
- |- ||
€
§
c =
SI~|X|x|¢
aly|a|¥|E
T (T8 | T
ol< |5 ||
81x%|5|C
alfgg 8
X
/.Nn.wn
c|5|8 |2
BS_HA
o
: %00
o @
[m)]
o)
S|<|alo|o

TABLE TOP: 1PC




Assembly Instruction

ltem No: SUN#1026-SS
SUN#1026-SGR
Description: SWIVEL STOOL

PARTS LIST:
/ N @ ®
/ A ©/
/ \
Mm Voo
= SEAT CUSHION-FRAME: 1PC LEGS: 4PCS RING STRETCHER: 1PC
° @
N HARDWARE LIST
Note: NO. | Drawing Description
A OP® | Bolt (@5116'x1-3/4") 8pcs
1. Remove Iegs B 5 Bolt (@5/16"x1") 4pcs
| from inner box c Flat washer (@5/16"16mm) | 12pcs
D () Spring washer (25/16") 12pcs
E Q) Wood cap(18x10mm) 4pes
F lL___ |Allenwrenc h (5mm) 1pc




Assembly Instruction

Item No: SUN#09-SS
SUN#09-SGR
Description: EVERYWHERE CONSOLE TABLE

PARTS LIST:

@ @

e

TABLE TOP: 1PC LEFT FRAME LEG: 1PC RIGHT FRAME LEG: 1PC STRETCHER: 1PC

®
HARDWARE LIST
NO. | Drawing Description
A > Bolt (5/16"x1-1/8") 8pcs
B Flat washer (25/16"x16mm) | 10pcs
c Spring washer (25/16") 10pcs
D Allen wrench (5mm) 1pc
E Wood cap(@18x10mm) 8pcs
F mEMm |Threaded bolt @5/16" X3-1/2" | 2pcs
G Hex nut (@5/16") 2pcs
H @5/16" Wrench(12mm) 1pc
I Clip plastic 4pcs
J Wood screw(8*5/8") | 4pcs

Note:

1. Remove stretcher
from inner box

Page 1 of 3




SUN#09-SGR

ltemm No: SUN#09-SS
Description: EVERYWHERE CONSOLE TABLE

Page 2 of 3



SUN#09-SGR

ltemm No: SUN#09-SS
Description: EVERYWHERE CONSOLE TABLE

OPTION 1: POWER SUPPLY

SUPPLY

OPTION 2: POWER SUPPLY

SUPPLY

Page 3 of 3



	1
	2
	3
	4
	5
	6
	7

